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Report No : AN1006438 Date: 2011-11-29

Application No : LN103604(3)

Applicant : FACHINA INC.
202, 5 Dan Yuan, 28 Dong Qingkou Nan qu, Yiwu City,Zhejiang Prov.China

Sample Description : One (1) set of submitted sample of hair band stated to be :
“SHH1231CR.” With Style No. F212778

Test part . 1(A) White flower

Date Received : 2011-11-23
Test Period : 2011-11-23 to 2011-11-29
Test Requested : 90N Tension Test on the requested test part(s)
Test Method . A tensile force of 90N is applied to the tested component(s) and maintained for 10 s
Test Result . The requested test parts of the submitted sample were not detached after tension test.
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